
APPLICATION FOR RENEWAL OF 

NPDES CA0107409 and 


301(h) MODIFIED SECONDARY TREATMENT REQUIREMENTS 


Point Loma Ocean Outfall 

VOLUME Ill 
LARGE APPLICANT QUESTIONNAIRE 

City of San Diego 

Metropolitan Wastewater Department November 2007 



 
 
 
 

 
 

 
 

 
 

 
 

 
 
 
 
 
 
 
 
 

 
 

 
 

Application for Renewal of NPDES CA0107409  

& 


301(h) Modified Secondary Treatment Requirements for 

Biochemical Oxygen Demand and Total Suspended Solids 


POINT LOMA OCEAN OUTFALL & 

POINT LOMA WASTEWATER TREATMENT PLANT 


Submitted under provisions of 

Section 301(h) of the Clean Water Act 


City of San Diego 

Metropolitan Wastewater Department 


9192 Topaz Way 

San Diego, CA 92123 
[...]
Metropolitan Wastewater Department  II.A - 4 and 301(h) Treatment Waiver
 



  
 

 
 
 
 

   
  

 

 

 

 

 
 

 

 
 
 

 
 

  

                  

   
 

 
 

 
 

  
   

November 2007 Question II.A.1 

Large Applicant Questionnaire Basis of Application 


No Proposed Changes or Concentration Standards or Increase in Mass Emissions 
Limits. As documented in this 301(h) application, the City has:  

•	 constructed 1.97 m3/sec (45 mgd) of recycled water treatment capacity and continues 
efforts to market recycled water within the Metro System service area,  

•	 consistently achieved 58 percent or better removal of biochemical oxygen demand 
(BOD), 

•	 consistently achieved 80 percent or better removal of total suspended solids (TSS), and 

•	 achieved compliance (see Figure II.A-1 on page II.A-6 and Table II.A-2 below) with 
TSS mass emission limits that implement a reduction in permitted TSS mass emissions 
during the period of 301(h) modification.   

As part of this 301(h) NPDES application, the City does not request any change in existing 
NPDES effluent concentration limitations established in Order No. R9-2002-0025. 
Additionally, as shown in Table II.A-2, the City does not propose any increase in mass 
emissions over and above the permitted mass emission limits established within Order No. 
R9-2002-0025. As shown below, proposed PLOO mass emission limits are in keeping with 
regulated MER limits established in the prior two 301(h) NPDES permits. 

Table II.A-2 
Comparison of Proposed TSS Mass Emission Rates with Prior Mass Emission Limits 

Year of NPDES 
Permit 

Total Suspended Solids (TSS) Mass Emission Rate (MER) 
(Metric tons per year) 

Original TSS MER 
Established in Order 

No. 95-1061,2 

Existing TSS MER 
Established in Order 
No. R9-2002-00251,3 

Proposed TSS MER for 
Renewal of NPDES 

CA01074091 

Year 1 15,000 15,0004 15,000 

Year 2 15,000 15,0004 15,000 

Year 3 15,000 15,0004 15,000 

Year 4 15,000 15,0004 15,000 

Year 5 13,600 13,599 13,598 

1	 Not to include solids contributions from (1) Tijuana, Mexico via the emergency connection, (2) federal facilities in 
excess of solids contributions received in calendar year 1995, (3) Metro System flows treated in the City of 
Escondido, (4) South Bay WRP flows discharged to the South Bay Ocean Outfall, and (5) emergency use of the 
Metro System by participating agencies over their capacity allotments. 

2	 Original Point Loma WTP 301(h) NPDES permit adopted in 1995.  TSS mass emission limit of 15,000 mt/yr applied 
through December 31, 1999, and TSS mass emission limit of 13,600 mt/yr applied after January 1, 2000. 

3	 Mass emission limits within Order No. R9-2002-0025, as amended by State Water Resources Control Board Order 
No. WQO 2002-0013.  TSS mass emission limit of 15,000 mt/yr applied through December 31, 2005, and TSS mass 
emission limit of 13,599 mt/yr applied after January 1, 2006. 

4	 The original version of Order No. R9-2002-0025 imposed a TSS MER limit of 13,995 mt/yr for years 1 through 4, 
but this was revised to 15,000 mt/yr by State Water Resources Control Board Order No. WQO 2002-0013. 

City of San Diego NPDES Permit Application 

Metropolitan Wastewater Department  II.A - 5 and 301(h) Treatment Waiver
 



  
 

 
 
 
 

   
  

 

  

  
   

 
 

    
 

 

 

  

  

November 2007 Question II.A.1 

Large Applicant Questionnaire Basis of Application 


19 95 19 96-200 2 (1st Permit) 20 03-200 6 (2 nd Permit ) 
0 

2,000 

4,000 

6,000 

8,000 

10,000 

12,000 
M

as
s E

m
is

sio
ns

 (m
et

ri
c 

to
ns

/y
r )

 

Point Loma Effluent Mass Emissions 
Re duc tio n in Ma ss Emissio ns During the  Period of 301(h) Modific atio n 

Figure II.A-1 	 Reduction in PLOO Effluent TSS Mass Emissions 
During Period of 301(h) Modifications 

As documented in this 301(h) application, continuation of TSS mass emission rates 
established in Order No. 95-106 (see Table II.A-2 on page II.A-5) is not projected to result in 
degradation of waters off the coast of Point Loma.  Principal reasons for this include: 

•	 Toxics Control.  The City proposes to maintain existing concentration requirements 
for toxic compounds. During the past 20 years the City has achieved significant 
reduction in mass emissions of toxic constituents in both the Point Loma WTP influent 
and effluent. 

•	 Consistent Solids Removal.  Advanced primary treatment operations at the Point 
Loma WTP have achieved consistent solids removal.  Additionally, system-wide 
solids removal rates have been improved slightly over rates achieved during the prior 
NPDES period.  During 2006, for example, Point Loma WTP effluent TSS 
concentrations averaged 35 mg/l (the secondary treatment standard is 30 mg/l), and 
settleable solids averaged 0.4 milliliters per liter (ml/l.  In addition to resulting in 
reduced TSS mass emissions, the achieved TSS removal lessens the degree of particle 
settling in the ocean environment. 

•	 Biological Uptake.  Approximately 71 percent of the discharged solids are organic. 
As discussed in the response to Questionnaire Section III.A.5 (see page III.A-20), 

City of San Diego NPDES Permit Application 

Metropolitan Wastewater Department  II.A - 6 and 301(h) Treatment Waiver
 



  
 

 
 
 
 

   
  

 

 

  
 
  

 
 

 
 

November 2007 Question II.A.1 

Large Applicant Questionnaire Basis of Application 


approximately 50 percent of the organic portion of the discharge is eliminated through 
biological uptake/decay within one week of discharge.  A total of 99.8 percent of the 
discharged organics are eliminated through biological uptake/decay within two 
months. 

•	 Effectiveness of PLOO. PLOO provides a high degree of initial dilution.  As 
assigned within Order No. R9-2002-0025, the PLOO provides a Αminimum month≅ 

regulatory initial dilution of 204 to 1, and a median initial dilution of 338 to 1. 
Additionally, the PLOO discharge is to deep waters; PLOO discharges at a 95 meter 
(310 foot) depth - a depth significantly below the euphotic zone. 

•	 Prevention of Discernible Solids Deposition.  As discussed in response to 
Questionnaire Section III.A herein, the outfall diffuser is located near the edge of the 
mainland shelf, and significantly deeper waters exist immediately offshore from the 
diffuser.  Further, an erosional environment exists at the outfall diffuser zone (see 
ocean floor photos in Appendix Q) that prevents accumulation of solids on the ocean 
bottom.  Non-organic solids that are not consumed are carried off and dispersed into 
these deeper waters. 

City of San Diego NPDES Permit Application 

Metropolitan Wastewater Department  II.A - 7 and 301(h) Treatment Waiver
 



  
  

 
 
 
 

   
  

 

 
 

 
 

 

 
 

 

 

 
 

 

 
 

 

 

November 2007 Question II.A.2 

Large Applicant Questionnaire Description of Treatment/Outfall System 


II.A.2. Description of the treatment/outfall system [40 CFR 125.61(a) and 125.61(e)] 

a. 	Provide detailed descriptions and diagrams of the treatment system and outfall 
configuration which you propose to satisfy the requirements of 40 CFR part 125, 
subpart G. What is the total discharge design flow upon which this application is 
based? 

SUMMARY: This application is based on an annual average flow of 10.5 m3/sec (240 
mgd) through the 7,148-meter-long (23,472-foot-long) PLOO.  Discharged wastewaters 
undergo chemically assisted primary treatment.  Detailed descriptions of existing Metro 
System treatment, solids handling, wastewater conveyance, and ocean discharge 
facilities are presented in Appendix A (Volume IV).  Appendix A also presents facilities 
improvements proposed within the next five-year period. A brief summary of these 
existing and proposed facilities is presented below.  

System Overview - Existing System 

Figure II.A-2 (page II.A-9) presents a schematic of existing Metro System treatment and 
solids handling facilities.  As shown in the figure, existing Metro System wastewater 
treatment facilities include the: 

• E.W. Blom Point Loma Wastewater Treatment Plant (Point Loma WTP),  
• North City Water Reclamation Plant (North City WRP), and 

• South Bay Water Reclamation Plant (South Bay WRP). 

Waste solids from the South Bay WRP are conveyed to the Point Loma WTP for 
treatment.  Waste solids from the Point Loma WTP and North City WRP are conveyed 
to the Metro Biosolids Center (MBC) for dewatering and disposal.   

Figure II.A-3 (page II.A-10) presents the location of key Metro System facilities. 
Appendix A (Volume IV) presents detailed descriptions of Metro System collection, 
treatment, solids handling, and ocean disposal facilities.  Brief descriptions of current 
Metro System facilities and operations are presented in the following sections. 

Pump Station No. 2. Pump Station No. 2 is the largest and most important pump 
station within the Metro System.  Virtually all wastewater delivered to the Point Loma 
WTP is pumped through Pump Station No. 2.  In addition to pumping wastewater, Pump 
Station No. 2 provides chemical addition (ferric chloride) and coarse screening for all 
effluent directed to the Point Loma WTP.   

City of San Diego NPDES Permit Application 

Metropolitan Wastewater Department  II.A - 8 and 301(h) Treatment Waiver
 



  
  

 
 
 
 

   
  

 

 

 

 

 

 

 

 
 
   

  

   
 

    

     
  
  
  

  

  

 

November 2007 Question II.A.2 

Large Applicant Questionnaire Description of Treatment/Outfall System 


Point Loma WTP. The 10.5 m3/sec (240 mgd average daily flow) Point Loma WTP is the 
terminal treatment facility that discharges to PLOO.  The Point Loma WTP receives a blend 
of secondary treated effluent from North City WRP, return solids from the South Bay WRP, 
and untreated sewage from all other parts of the Metro System.  Appendix A (Volume IV) 
presents a detailed description of the Point Loma WTP, along with unit process design 
criteria.  Unit processes at the Point Loma WTP include: 

•	 preliminary treatment with 15-millimeter mesh mechanical bar screens (5 units), 

•	 ferric chloride addition at the Parshall flumes (see Appendix A for a complete list of 
Metro System chemical use, application points, typical dose rates, and purposes),  

•	 aerated grit removal (6 units), 

•	 chemical addition (anionic synthetic polymer) at the sedimentation basin entrances,  

• sedimentation basins (12 units), and 

• outfall conveyance facilities which allow Point Loma WTP effluent to be discharged to 
PLOO through (1) a direct connection with the sedimentation basins, (2) a throttling 
valve which regulates water surface levels in the outfall diversion structure, or (3) a 
bypass valve which can divert treated effluent to the outfall via a vortex structure. 

Metro System

Metro 
Biosolids
 Center 

Waste Solids 

Point Loma

Dewatered 
Solids 

Wastewater Inflow 

Waste Solids 

Excess 
Wastewater 

Recycled Water 

Point 
Loma 
WTP 

North
 City
WRP 

South 
Bay

WRP

Recycled
Water 

Waste 
Solids 

Centrate 

Treated 
Wastewater 

 South Bay Reuse/disposal Ocean Outfall  Ocean Outfall 

Figure II.A-2 - Schematic of Metro System Operations 

City of San Diego NPDES Permit Application 

Metropolitan Wastewater Department  II.A - 9 and 301(h) Treatment Waiver
 



  
  

 
 
 
 

   
  

 

 

 
 

\ 
~. 
\ 

Del Mer 

-u ... ---·, .......... ~~--- ···· 

I 

The City of San Diego 
Metropolitan Wastewater System 

Existing and Planned Facilities 
'L- ~ 

&In DI~IL -/l _-L 
~~_t 

\ 

~ 
~ I ...,. 

I ··~ 

~;/ 
·~ ,.,.. ~;;\~~ 

oc.o ....,.,......, [ P•4re O.m 
,_ -.. "-. Powa . Mudc.lp!IJ WD 

• 'f _,. T • 

j .. --....~o .. .-t· _,.,. .' "" ..... 
-·~- {~)..' 

r J laltHitSe/ 
___ ,_ 

._..,,..""'"""" Alpine 

. ' ' --

--! Wint~rdefnl 

I ' · & ... 
····· 

• "'~~~~ ~ <¥' ..... (),_ 

• D~'IICIU'I'I' ....... 
:=;::._ ~dol -·--~-

:• \ 
\ , \ 

'e; ~ !U l~ 
~ .... ; ~-A­

.:--...... -"--
""'" •.. -·--.... 

Y,. w.I.1'E!I ~EQ..WAT'IJN 1\Nfl 

v.u - mlmllla 
c::l loE'TliO "''ASl'E'W.o\1(11 I'\\KOOPArt.Q l\O!IIC:'t 

i::::j Olf'l' Of &roll 0€00 _,NO 811"U• 

November 2007 Question II.A.2 

Large Applicant Questionnaire Description of Treatment/Outfall System 


Figure II.A-3
 
Location of 


Metro System Facilities 


City of San Diego NPDES Permit Application 

Metropolitan Wastewater Department  II.A - 10 and 301(h) Treatment Waiver
 



  
  

 
 
 
 

   
  

 

 
 
 

 

 
 
 
 
 
 

 
 

 
 
 
 

 

 

 
 

November 2007 Question II.A.2 

Large Applicant Questionnaire Description of Treatment/Outfall System 


The Point Loma WTP provides onsite digestion of waste solids from the sedimentation 
basins with six anaerobic digesters.  Biogas produced by the digesters is used for fueling an 
onsite cogeneration facility, which serves onsite power needs (excess power produced by the 
cogeneration facility is sold to SDG&E to help meet regional power demands).  Digested 
solids from the digesters are pumped to the MBC for dewatering and disposal. 

Metro Biosolids Center. MBC processes digested waste solids from the Point Loma WTP 
and raw waste solids from North City WRP.  Appendix A (Volume IV) presents a detailed 
description of MBC solids processing.  Appendix A also presents design criteria for MBC 
facilities, presents schematics of MBC processes, and presents a layout of the facilities at 
MBC. Raw solids from the North City WRP are stabilized through the following unit 
processes: 

• raw solids receiving tanks (2 units), 
• sludge degritting (3 units), 
• thickening centrifuges (5 units), 
• sludge screens, 
• thickened sludge blending tanks (2 units), and 
• anaerobic digesters (3 units). 

Digested North City WRP solids are then blended with digested solids from the Point Loma 
WTP and dewatered using the following unit processes: 

• digested solids storage tanks (2 units), 
• dewatering centrifuges (8 units), 
• dewatered biosolids storage silos (8 units), and 
• truck loading facilities (2 bays). 

Dewatered solids are beneficially used as an alternate daily cover at a landfill or used as a 
soil amendment.  Appendix J (Volume VI) presents the City’s 2006 Annual Sludge Disposal 
Report. 

Ocean Outfall (PLOO).  A detailed description of PLOO is presented in Appendix B 
(Volume IV).  No changes in the physical structure of PLOO have occurred during the past 
five years, and no changes are proposed during the next five years. 

Recycled Water Treatment.  Two recycled water tertiary treatment facilities exist upstream 
from the Point Loma WTP.  The 1.31 m3/sec (30 mgd) North City WRP collects and treats 

City of San Diego NPDES Permit Application 

Metropolitan Wastewater Department  II.A - 11 and 301(h) Treatment Waiver
 



 

  
  

 
 
 
 

   
  

 

 

 

 

 

 
 

 

 
 

 
 

 
 

 
 

 

November 2007 Question II.A.2 

Large Applicant Questionnaire Description of Treatment/Outfall System 


wastewater from a service area that includes Del Mar, La Jolla Valley, Mira Mesa, 
Peñasquitos, Poway, and Sorrento Valley. The 0.66 m3/sec (15 mgd) South Bay WRP 
collects and treats wastewater from a service area that includes portions of Chula Vista and 
the South Bay portion of San Diego.   

As described in Appendix A, the North City WRP serves two purposes.  First, the plant 
produces tertiary-treated recycled water for delivery to customers in the North City region. 
Second, the North City WRP contributes to Metro System TSS and BOD removal, providing 
relief to the downstream Point Loma WTP.  North City WRP wastewater flows in excess of 
recycled water demands receive secondary treatment; secondary treated effluent is returned 
to the sewer for conveyance to the Point Loma WTP.  North City WRP waste solids are 
directed to the MBC for digestion and dewatering.   

The South Bay WRP also serves two purposes.  In addition to producing tertiary-treated 
recycled water for delivery to customers in the South Bay Region, the South Bay WRP 
provides hydraulic capacity relief to Metro System wastewater collection facilities and the 